Chapter 173-201A WAC

Preliminary Draft
Benefit, Cost, and Least Burden Analysis for the
Proposed Amendments to Washington’s Surface
Water Quality Standards

June 2006
Publication Number: 06-10-044

[ ]
"Original printed on recycled paper



Blank page

Benefit, Cost, and Least Burden Analysis June 2006



Chapter 173-201A WAC

Preliminary Draft
Benefit, Cost, and Least Burden Analysis for the
Proposed Amendments to Washington’s Surface
Water Quality Standards

Prepared for the Department of Ecology
Water Quality Program
Watershed Management Section

Prepared by:
Science Applications International Corporation

11251 Roger Bacon Drive
Reston, VA 20190

June 2006
Publication Number: 06-10-044

[...]
1. Represents the 2003 designated use and temperature criteria.
Summary of Effluent Data and Limits

Exhibit A-12 shows the maximum effluent temperatures for the facility for each month from
March 2000 through March 2003.
Exhibit A-12. Maximum Effluent Temperatures, Enumclaw STP (°C)!

Year Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
2003 13.3 |1 128 | 13.9 na na na na na na na na na
2002 122 | 117 111 | 139 | 156 | 17.8 | 20.0 | 20.0 | 20.0 | 18.3 na 15.0

June 2006 Appendix A. Sample Facility Analyses: Temperature A-13



Exhibit A-12. Maximum Effluent Temperatures, Enumclaw STP (°C)!

Year Jan | Feb | Mar | Apr | May | Jun | Jul [ Aug | Sep | Oct | Nov | Dec
2001 133 [ 133 | 139 [ 139 | 156 [ 17.2 | 194 | 20.0 [ 20.0 | 183 [ 15.0 | 12.8
2000 na na 128 | 144 | 161 | 183 | 1941 206 [ 200 | 183 | 16.1 | 139
Maximum 13.3 | 133 | 139 | 144 | 161 | 183 | 20.0 | 20.6 | 20.0 | 18.3 | 16.1 | 15.0

Source: EPA’s PCS database
na = not available.
1. Maximum temperature for each month.

The facility does not currently have an effluent limit for temperature.
Summary of Receiving Water Data

Exhibit A-13 summarizes available maximum monthly temperature data for the White River,
about 2 miles upstream of the discharge.

Exhibit A-13. Maximum 7-DADM Temperatures, upstream of Enumclaw STP Discharge (°C)
Year Jun Jul Aug Sepl
2002 14.2 16.8 16.1 15.0

Source: Ecology (2005).
1. Data from 9/1/02 to 9/4/02.

The facility’s 2003 fact sheet indicates that the upstream temperature from November to April
(winter season) is about 8°C.

Controls Needed

Exhibit A-13 indicates that the stream is most likely meeting the State’s 2003 baseline
temperature criterion of 17.5°C for noncore rearing. However, it is likely that the stream is
exceeding the proposed core summer salmonid habitat criterion of 16°C in July and August. The
data also indicate that the stream is exceeding the spawning criterion in September and June, and
possibly in October and May as well (note that, data from the facility’s 2003 fact sheet indicate
that temperatures from November to April are about 8°C.)

Upstream of the discharge, at river mile 24.3, a large portion of the White River is diverted
through Lake Tapps for power generation. The instream flow of the natural channel is regulated
by the Federal Energy Regulatory Commission (FERC), and is not permitted to fall below
certain predetermined levels. Therefore, the dilution available varies each month, depending on
the minimum allowable receiving water flow. Exhibit A-14 summarizes the facility’s
compliance with the proposed temperature standards (i.e., whether the discharge is likely to
cause an excursion above the proposed temperature standards at the edge of the mixing zone).

Exhibit A-14. Summary of Compliance with the Proposed Rule, Enumclaw STP

Month |Stream| Effluent | Dilution | Effluent | Background | Temp at Edge | Incremental | Allowable
Flow! | Flow? | Factor® | Temp* Temp?® of Mixing Zone | Increase® | Increase’
(cfs) | (cfs) Q) (¢C) (¢C) (°C) Q)
Rearing (16°C)

A-14 Appendix A. Sample Facility Analyses: Temperature June 2006



Exhibit A-14. Summary of Compliance with the Proposed Rule, Enumclaw STP

Month |Stream| Effluent | Dilution | Effluent | Background | Temp at Edge | Incremental | Allowable
Flow! | Flow? | Factor® | Temp* Temp® of Mixing Zone | Increase® | Increase’
(cfs) | (cfs) (°C) (°C) (°C) (°C) (°C)
Jul. 250 2.0 13.4 20.0 16.0 16.3 0.3 0.3
Aug. 250 1.9 14.5 20.6 16.0 16.3 0.3 0.3
Sep. 275 1.7 17.2 20.0 16.0 16.2 0.2 0.3
(1-15)
Spawning (13°C)
Sep. 275 1.7 17.2 20.0 13.0 13.4 0.4 0.3
(16-30)
Oct. 250 1.9 14.5 18.3 13.0 13.3 0.3 0.3
Nov. 130 3.2 5.0 16.1 8.0 9.3 1.3 2.2
Dec. 130 3.2 5.0 15.0 8.0 9.2 1.2 2.2
Jan. 130 3.9 4.4 13.3 8.0 9.0 1.0 2.2
Feb. 200 2.9 7.8 13.3 8.0 8.6 0.6 2.2
Mar. 275 3.9 8.1 13.9 8.0 8.6 0.6 2.2
Apr. 350 2.8 13.6 14.4 8.0 8.2 0.2 2.2
May 350 2.5 15.1 16.1 13.0 13.2 0.2 0.3
Jun. 250 2.3 11.8 18.3 13.0 13.4 0.4 0.3

Note: Values presented are rounded to the nearest tenth.

1. Represents the minimum allowable flow as specified in the facility’s 2003 fact sheet.

2. Represents the maximum monthly flow for each month from March 2000 to March 2003 from EPA’s PCS database.

3. Calculated assuming that 10 percent of the receiving water flow is available for dilution (based on information in the facility’s
2003 fact sheet).

4. Represent the maximum monthly temperature for each month from March 2000 to March 2003 from EPA’s PCS database.
5. Represents the ambient background temperature or the applicable criterion for each month, whichever is lower.

6. Represents the incremental temperature increase (or decrease) above the criterion at the edge of the mixing zone.

7. If the background temperature is at or above the criterion, the allowable temperature increase above the criterion is 0.3°C at
the edge of the mixing zone. However, if the ambient temperature is below the criterion, the allowable temperature increase is
calculated as t = 28/(T+5), where T is the ambient stream temperature.

Comparing the incremental temperature increase to the allowable increase in Exhibit A-14
indicates that the facility’s discharge is likely to cause the temperature at the edge of the mixing
zone to increase slightly above acceptable levels (e.g., 0.3°C) in June and September 16 to 30.
Therefore, controls would be needed during these months for compliance with the proposed
temperature standards.

One of the least costly options would be to land apply a portion of the effluent during the
necessary months. Decreasing the amount of wastewater discharged would increase the dilution
available; thus, decreasing downstream impacts on the receiving water temperature. To
determine the feasibility of land application or effluent reuse, a detailed engineering analysis
would be needed to assess the quality of the wastewater and the need for water at sites such as
golf courses, parks, open fields, or construction sites. Therefore, there is some uncertainty
regarding the actual controls the facility would pursue.

Exhibit A-15 summarizes the amount of effluent that would need to be land applied for each
month.

June 2006 Appendix A. Sample Facility Analyses: Temperature A-15




Exhibit A-15. Summary of Effluent Needing Treatment, Enumclaw STP

Month Max. Effluent Total Effluent Flow | Allowable Discharge to | Effluent to be Land
Temperature (°C) (cfs) Receiving Water! (cfs) Applied? (cfs)
June 18.3 2.32 1.50 0.82
Sep. (16-30) 20.0 1.70 1.23 0.47

1. Calculated by solving for the effluent flow (Qe) in the mixing zone temperature and dilution equations (maximum effluent
temperature, allowable incremental temperature increase at the edge of the mixing zone, and minimum stream flow shown
in Exhibit A-14).

2. Calculated as the difference between the total effluent flow and the effluent flow that can be discharged without having
an impact on the downstream temperature.

Costs for land application include excavation and backfill, piping, and pumping. Costs are
estimated based on the maximum flow that would need to be land applied, 0.8 cfs in June, and
assuming that the land application site (e.g., golf course, farm, park) is approximately two miles
from the facility (there is a county park and golf course about two miles from the facility).
Exhibit A-16 summarizes potential compliance costs for the facility.

Exhibit A-16. Summary of Potential Incremental Annual Compliance Costs, Enumclaw STP
Control Total Capital Annual O&M? Total Annual?
Land Application $430,500 $15,000 $42,400
Sources: RS Means (2005)
1. O&M costs for maintaining the pipeline are estimated as 4 percent of capital costs not including engineering design and
analysis (U.S. EPA, 1998).
2. Capital costs annualized at 2.4 percent over 20 years plus annual O&M costs.

Note that in January 2004, Puget Sound Energy ceased operations at its Lake Tapps power
generation facility because it could no longer afford to maintain operations under a new FERC
license requiring an increase in minimum river flows intended to optimize fish conditions. Puget
Sound Energy recently sold the lake and associated dams and canals to Cascade Water Alliance
for development of Lake Tapps as a municipal water supply. Cascade Water Alliance anticipates
that more water should be available to maintain stream flows at higher levels to benefit
threatened fisheries in the White River (PSE, 2005). An increase in stream flows could increase
the available dilution and eliminate the need for any control actions at this facility. Thus,
compliance costs may also be zero.

A-16 Appendix A. Sample Facility Analyses: Temperature June 2006



Port Angeles Sewage Treatment Plant
Facility Description

The Port Angeles Sewage Treatment Plant (NPDES No. WA0023973) is located in Clallam
County, Washington. The facility is classified as a major facility with a design flow of 6.7 mgd.
The facility treats domestic, commercial, and industrial wastes, including wastewater from about
a dozen or so minor industrial users consisting of laundries, printers, breweries, film developers,
seafood, and leachate. Treated waster is discharged about 3,500 feet offshore into Port Angeles
Harbor and the Strait of Juan de Fuca.

Treatment Processes

The facility’s 2002 fact sheet indicates that current treatment processes consist of bar screens,
grit separation and removal, trickling filter/solids contact treatment, secondary clarification,
chlorination, and dechlorination. Sludge is anaerobically digested, processed through a gravity
thickener to a holding tank and belt filter press. Biosolids are hauled to the city’s composting
facility where it is composted and/or stored for land application.

Applicable Designated Uses and Criteria

The Port Angeles Harbor and Strait of Juan de Fuca are both marine waters, and thus, not
affected by the proposed rule. The use of a 2,000-foot buffer to determine the total number of
potentially affected facilities may over or underestimate the number of facilities discharging to
affected stream segments. For this facility, more detailed information revealed that it does not
discharge to an affected water body. Thus, the facility would not incur costs associated with the
proposed rule.

June 2006 Appendix A. Sample Facility Analyses: Temperature A-17



Sumner Wastewater Treatment Plant
Facility Summary

The Sumner Wastewater Treatment Plant (NPDES No. WA0023353) is located in Pierce
County, Washington. The facility has design capacity of 2.62 mgd and treats domestic and
industrial wastewater from the City of Sumner, the City of Bonney Lake and a small portion of
Pierce County. The facility is classified as a major facility and discharges to the White River
approximately 140 feet upstream of the confluence with the Puyallup River.

Treatment Processes

The facility’s 2001 fact sheet indicates that current treatment processes consist of bar screens, an
aerated grit chamber, barminutors, activated sludge, secondary clarification, chlorination, and
dechlorination. Solids waste is pumped to the dissolved air flotation unit where it is thickened.
The thickened sludge is then pumped to either the aerobic digesters or a holding tank for
temporary storage. Stabilized sludge is disposed of by land application at several local farms and
a few City-owned sites.

Applicable Designated Uses and Criteria

In 2003, Ecology designated the White River at the discharge location (about 140 feet upstream
of the confluence with the Puyallup River) for noncore rearing. Under the proposed rule, the use
designation for this segment of the White River would not change. However, under the proposed
rule the use designation for the Puyallup River would change from noncore rearing to core
summer salmonid habitat. Therefore, because this facility’s chronic mixing zone extends into
the Puyallup River (length of mixing zone is 304 feet), the impact that the discharge has on the
Puyallup River should be analyzed.

Summary of Effluent Data and Limits

Exhibit A-17 shows the maximum effluent temperatures for the facility for each month from
March 2002 through March 2003.

Exhibit A-17. Maximum Effluent Temperatures, Sumner WWTP (°C)!

Year Jan | Feb | Mar | Apr [ May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
2003 14 14 14 na Na na na na na na na na
2002 na na 14 15 Na na 21 21 20 19 16 15
Maximum 14 14 14 15 Na na 21 21 20 19 16 15

Source: EPA’s PCS database
na = not available.
1. Maximum temperature for each month.

The facility does not currently have an effluent limit for temperature.

A-18 Appendix A. Sample Facility Analyses: Temperature June 2006



Summary of Receiving Water Data

There are no temperature data available for the Puyallup River near the discharge.

Controls Needed

Exhibit A-18 summarizes the facility’s compliance with the proposed temperature standards
(i.e., whether the discharge is likely to cause an excursion above the proposed temperature
standards at the edge of the mixing zone.) Because there are no ambient stream data available,

the core summer salmonid habitat criterion can be used as the background temperature.

Exhibit A-18. Summary of Compliance with the Proposed Rule, Sumner WWTP

Month Dilution Effluent Background | Temperature at | Incremental Allowable
Factor! | Temperature? | Temperature® | Edge of Mixing | Increase* | Increase®(°C)
() (°C) Zone (°C) ()

January 10.4 14 16.0 15.8 0.2 0.3
February 10.4 14 16.0 15.8 0.2 0.3
March 10.4 14 16.0 15.8 0.2 0.3
April 10.4 15 16.0 15.9 -0.1 0.3
May 10.4 21* 16.0 16.4 04 0.3
June 10.4 21* 16.0 16.4 04 0.3
July 10.4 21 16.0 16.4 04 0.3
August 10.4 21 16.0 16.4 04 0.3
September 10.4 20 16.0 16.4 04 0.3
October 10.4 19 16.0 16.3 0.3 0.3
November 10.4 16 16.0 16.0 0.0 0.3
December 10.4 15 16.0 15.9 0.1 0.3

*Represents highest effluent temperature for July through April because no effluent data are available for May or June.

1. The facility’s 2001 fact sheet indicates that the chronic dilution is 10.4 at its maximum design flow of 3.26 mgd.

2. Represents the maximum temperature for each month from the facility's month DMRs.

3. Represents the proposed core summer salmonid habitat criterion.

4. Represents the incremental temperature increase (or decrease) above the criterion at the edge of the mixing zone.

5. If the background temperature is at or above the criterion, the allowable temperature increase above the criterion is 0.3°C
at the edge of the mixing zone. However, if the ambient temperature is below the criterion, the allowable temperature
increase is calculated as t = 28/(T+5), where T is the ambient stream temperature.

Comparing the incremental temperature increase to the allowable increase in Exhibit A-18
indicates that the facility’s discharge is likely to cause the temperature at the edge of the mixing
zone to increase slightly above acceptable levels (e.g., 0.3°C) from May to September.
Therefore, controls would be needed during these months for compliance with the proposed
temperature standards.

One of the least costly options would be to land apply a portion of the effluent during the
necessary months. Decreasing the amount of wastewater discharged would increase the dilution
available; thus, decreasing downstream impacts on the receiving water temperature. To
determine the feasibility of land application or effluent reuse, a detailed engineering analysis
would be needed to assess the quality of the wastewater and the need for water at sites such as

June 2006 Appendix A. Sample Facility Analyses: Temperature A-19



golf courses, parks, open fields, or construction sites. Therefore, there is some uncertainty

regarding the actual controls the facility would pursue.

Exhibit A-19 summarizes the amount of effluent that would need to be land applied for each

month.
Exhibit A-19. Summary of Effluent Needing Treatment, Sumner WWTP
Month Max. Effluent | Total Effluent Flow! | Allowable Discharge to | Effluent to be Land
Temperature (°C) (cfs) Receiving Water? (cfs) Applied? (cfs)
May 21 5.3 0.6 4.7
June 21 5.3 0.6 4.7
July 21 5.3 0.6 4.7